

This Medicines Information Leaflet is produced locally to optimise the use of medicines by encouraging prescribing that is safe, clinically appropriate and cost-effective to the NHS.

Management of oral anticoagulation in adult patients with head injury

This MIL is applicable to all adult patients treated at Oxford University Hospitals NHS Foundation Trust (OUH) who are taking oral anticoagulation therapy and who have sustained a head injury. For guidance on restarting anticoagulation post intracranial haemorrhage, please refer to our [guidance document](#).

1. General recommendations for all patients taking an oral anticoagulant & suffering a head injury

- a. All patients should have a coagulation screen (PT/INR & APTT) and FBC performed immediately. If a patient is taking a DOAC then also consider a specific assay of drug plasma levels (patients on a DOAC may be significantly anticoagulated but have a normal PT and APTT).
- b. All patients should undergo a CT head within 8 hours of admission, unless there is an indication for an urgent CT head. Indications for an urgent CT head (i.e. within 1 hour) are:
 - GCS less than 13 on initial assessment in ED
 - GCS less than 15 at 2hrs post injury
 - Suspected open or depressed skull fracture
 - Any sign of basal skull fracture
 - More than 1 episode of vomiting
 - Post-traumatic seizure
 - Focal neurological deficit
 - Head injury that occurred over 8 hours ago (please confirm timing of CT scan where patient presents over 8 hours post head injury)

- c. Management of head injury in anticoagulated patients will depend on the patient's clinical condition. A confirmed intracranial bleed will require immediate therapy and discontinuation of the anticoagulant (see sections 2 and 3).
- d. It is more difficult to decide upon management of a patient where an intracranial bleed has been excluded and advice from haematology may be sought (see sections 4 and 5).
- e. If it is decided (after weighing thrombotic versus bleeding risks) that anticoagulation is to be withheld following a head injury, the clinical team making this decision **must ensure** that the patient is counselled and that there is a robust documented plan in place for restarting anticoagulation.
- f. If the patient is discharged, ensure that there is prolonged support from a close relative/friend for up to 4 days to ensure no neurological deterioration.
- g. If a patient requires admission the clinical team should regularly review the need for thromboprophylaxis whilst in hospital.
- h. Follow [NICE guidelines](#) as to other clinical management of head injury.

2. Management of intracranial haemorrhage (ICH) – reversal of vitamin K antagonists (VKAs) - warfarin, acenocoumarol and phenindione

If a patient on VKA therapy is found to have an ICH, the following management should be implemented:

- ❖ Discontinue VKA medication.

- ❖ Reverse anticoagulation immediately and **BEFORE INR RESULTS ARE BACK** with Prothrombin Complex Concentrate (PCC) **AND** Vitamin K (phytomenadione):

Table 1: Dose of PCC for VKA reversal

| Weight | Dose of PCC |
|-------------------|-------------|
| less than 60kg | 1500 units |
| 60-75kg | 2000 units |
| 76-90kg | 2500 units |
| greater than 90kg | 3000 units |

Vitamin K = 5-10mg by slow intravenous bolus

- ❖ Immediately after PCC has been given, repeat the clotting screen and assess degree of correction of INR. If not corrected discuss with a haematologist, bleep 5529.

PCC is available from Blood Bank (JR and Horton) and is also accessible from within ED and Churchill theatres.

A haematology registrar does not need to authorise the use of PCC for reversal of warfarin therapy in situations of limb and/or life-threatening bleeding. Inform the anticoagulant warfarin service of the patient including details of injury, outcome and changes to warfarin management (bleep 1857 or ac.services@ouh.nhs.uk for out of hours contact).

3. Management of intracranial haemorrhage (ICH) – ‘reversal’ of direct acting oral anticoagulants (DOACs)

The guidance for treating bleeding in patients taking DOACs (i.e. dabigatran, apixaban, rivaroxaban and edoxaban) is set out in MIL Vol 10, No 6 ‘[Management of bleeding, emergency surgery and overdose in adult inpatients on Direct Oral Anticoagulants \(DOACs\).](#)’

The main principles include:

- Discontinue DOAC medication.
- Treat active bleeding following standard haemorrhage therapy procedures e.g. blood

components as required, consider tranexamic acid and the use of PCC. The Major Haemorrhage Guidelines can be found [here](#).

- Dabigatran therapy is reversed using idarucizumab.
- Andexanet, an antidote to rivaroxaban, and apixaban is **not** approved by NICE for the treatment of ICH. It is **not** approved as an antidote to edoxaban.

The decision regarding restarting warfarin or other forms of anticoagulation following an ICH can be made whilst the patient is on the ward. This is a balance of risk/benefit and depends on the bleeding risk from head injury as well as the underlying thrombotic risk of the individual. Any decisions/plans to be actioned in the community should be clearly documented in the discharge letter.

4. Patients taking warfarin with intracranial haemorrhage (ICH) excluded

- Patients with head injury who take warfarin are at risk of delayed intracranial bleeding (within the first week of injury) even after an ICH has been excluded at the time of injury. Patients with an INR greater than 4 are at the highest risk of bleeding.
- The risks of thrombosis versus the possibility of future intracranial bleeding in the week post-injury should be evaluated on an individual basis.
- For a list of conditions that can help categorise patients into those with higher thrombotic or higher bleeding risks, see **Table 2**.

Table 2: High thrombotic risk patients

| | |
|-------------------------|---|
| VTE | <p>Patients with a VTE within previous 3 months.</p> <p>Very high-risk patients such as patients with a previous VTE whilst on therapeutic anticoagulation</p> <p>Chronic Thromboembolic Pulmonary Hypertension (CTEPH)</p> <p>Triple positive antiphospholipid syndrome (Positive lupus anticoagulant, positive anticardiolipin and $\beta 2$ GP1 antibodies)</p> |
| AF | <p>Patients with a previous stroke/TIA in last three months.</p> <p>Patients with a previous stroke/TIA and three or more of the following risk factors:</p> <ul style="list-style-type: none"> • Heart failure • Hypertension (greater than 140/90 mmHg or on medication) • Age over 75 years • Diabetes mellitus |
| MHV | All mechanical heart valve patients |
| Cardiac thrombus | Patients with ventricular thrombus |

Table 3: High bleeding risk patients

| |
|--|
| Concomitant aspirin or other anti-platelet agent |
| Known inherited or acquired bleeding disorder |
| INR greater than 4 |

- d. Reversal of warfarin followed by withholding warfarin for **up to 1 week** may be considered after head injury. If this route is taken, it is the responsibility of the treating physician to ensure that anticoagulation is reinstated by day 8 (**inform anticoagulation service bleep 1857 or for out of hours via email ac.services@ouh.nhs.uk**). For patients managed

elsewhere, contact should be made directly with their clinic – contact details can be found [here](#).

- e. To fully reverse warfarin administer 5mg vitamin K (phytomenadione) intravenously. Recheck INR 6-8 hours later.
- f. If full warfarin reversal is **not** to be undertaken, for example if the risk of thrombosis outweighs the risk of bleeding, make sure that a patient has a therapeutic INR. If the INR is therapeutic, no change to warfarin is required. If INR is supra-therapeutic, administer appropriate oral vitamin K dose (see table below). Oral vitamin K should be administered using the Konakion MM Paediatric 2mg/0.2ml preparation.

Table 4. Dose of vitamin K for partial reverse of warfarin

| INR value | Dose of oral vitamin K |
|-----------------|------------------------|
| 4 – 7.9 | 1mg |
| 8 – 11.9 | 2mg |
| Greater than 12 | 5mg |

Please recheck INR 12 hours after oral vitamin K administration and if INR remains supratherapeutic, please discuss with the haematology registrar (bleep 5529).

Inform the anticoagulant service of the patient including details of injury, outcome and changes to warfarin management (bleep 1857 or ac.services@ouh.nhs.uk). For patients managed elsewhere, contact should be made directly with their clinic.

5. Patients taking direct acting oral anticoagulants (DOACs) with ICH excluded

There are emerging data on the risk of intracranial bleeding with DOACs after head injury. Reports from small observational studies indicate rates of ICH are lower than for warfarin (Fuller, Soleimani). Local data seem to suggest that delayed intracranial haemorrhage on DOACs is low, and withholding medication may cause more harm. Risk of

thrombosis versus risk of bleeding should be considered on an individual basis. Please also see table 3 above. In the absence of high bleeding risk, we would advise continuing DOACs after head injury but recommend shared decision making and extensive safety netting with the patient. If a DOAC is withheld, a confirmed date for restarting should be documented.

References

- Alrajhi KN, Perry JJ, Forster AJ. Intracranial Bleeds after minor and minimal head injury in patients on warfarin. *J Emerg Med*; 2014; <https://doi.org/10.1016/j.jemermed.2014.08.016>
- Kay A, Teasdale G. Head injury in the United Kingdom. *World J. Surgery* 2001; 25:1210-20.
- Schulman S, Beyth RJ, Kearon C, Levine MN. Hemorrhagic Complications of Anticoagulant and Thrombolytic Treatment: American College of Chest Physicians Evidence-Based Clinical Practice Guidelines (8th Edition). *Chest* 2008; 133:257S-298S.
- Head injury: assessment and early management (NICE CG232) May 2023
- Li J, Brown J, Levine M. Mild head injury, anticoagulants, and risk of intracranial injury. *Lancet* 2001;357:771-2.
- Fabbri A, Servadei F, Marchesini G, Dente M, Iervese T, Spada M et al. Clinical performance of NICE recommendations versus NCWFNS proposal in patients with mild head injury. *Journal of Neurotrauma* 2005; 22:1419-27.
- Fabbri A, Servadei F, Marchesini G, Morselli-Labate AM, Dente M, Iervese T et al. Prospective validation of a proposal for diagnosis and management of patients attending the emergency department for mild head injury. *Journal of Neurology, Neurosurgery and Psychiatry* 2004; 75:410-6.
- Franko J, Kish KJ, O'Connell BG, et al. Advanced age and preinjury warfarin anticoagulation increase the risk of mortality after head trauma. *J Trauma* 2006;61:107-10.
- Green L, Tan J, Morris JK, Alikhan R, Curry N, et al. A 3 year prospective study of the presentation and clinical outcomes of major bleeding episodes associated with oral anticoagulant use in the UK (ORANGE study). *Haematologica* 2018; 103 (4): 738 – 745.
- Mason S, Kuczwski M, Teare MD, et al. The AHEAD study: Managing anticoagulated patients who suffer head injury. *EMJ* 2014;31:775.
- Maung AA, Bhattacharya B, Schuster KM, Davis KA. Trauma patients on new oral anticoagulation agents have lower mortality than those on warfarin. *J Trauma Acute Care Surg* 2016; 81:652-7.
- Miller J, Lieberman L, Nahab B, Hurst G, Gardner-Gray J, et al. Delayed intracranial hemorrhage in the anticoagulated patient: A systematic review. *J Emerg Med*; 2015; 48(2): 137-42.
- Pieracci FM, Eachempati SR, Shou J, et al. Degree of anticoagulation, but not warfarin use itself, predicts adverse outcomes after traumatic brain injury in elderly trauma patients. *J Trauma* 2007;63:525-30.
- Phan TG, Koh M, Wijdicks EF. Safety of discontinuation in patients with intracranial hemorrhage at high thromboembolic risk. *Arch Neurol* 2000;57:1710-3.
- Romauldi E, Micieli E, Ageno W, Squizzato A. Oral anticoagulant therapy in patients with mechanical heart valve and intracranial haemorrhage. A systematic review. *Thromb Haemost* 2009;101:290-7.
- Claassen DO, Kazemi N, Zubkov AY, et al. Restarting anticoagulation therapy after warfarin-associated intracerebral hemorrhage. *Arch Neurol* 2008;65:1313-8.
- Fuller G, Sabir L, Evans R, et al. Risk of significant traumatic brain injury in adults with minor head injury taking direct oral anticoagulants: a cohort study and updated meta-analysis. *Emergency Medicine Journal* 2020;37:666-673.
- Soleimani T, Mosher B, Ochoa-Frongia L, Stevens P, Kepros JP. Delayed Intracranial Hemorrhage After Blunt Head Injury With Direct Oral Anticoagulants. *J Surg Res.* 2021 Jan;257:394-398. doi: 10.1016/j.jss.2020.08.024. Epub 2020 Sep 3. PMID: 32892136.
- Hersimren Minhas, Arthur Welsher, Michelle Turcotte, Michelle Eventov, Suzanne Mason, Daniel K. Nishijima, Gregoire Versmee, Meirui Li and Kerstin de Wit. Incidence of intracranial bleeding in anticoagulated patients with minor head injury: a systematic review and meta-analysis of prospective studies. *BJH* 2018, 183, 119–126
- Sean Hickey, Zachary L. Hickman, John Conway, Al Giwa, The Effect of Direct Oral Anti-Coagulants on Delayed Traumatic Intracranial Hemorrhage After Mild Traumatic Brain Injury: A Systematic Review, *The Journal of Emergency Medicine*, Volume 60, Issue 3, 2021, Pages 321-330,

Prepared by:

Dr Nicola Curry, Consultant Haematologist; Vicki Price, Lead Pharmacist Anticoagulation and Mary Collins, Anticoagulation Pharmacist.

Updated by: Anticoagulation & Thrombosis team, Dr Nicola Curry, Consultant Haematologist and Dr. Rob Conway, ED Registrar.

Review date: May 2028